E ECKLER ENGINEERING, INC.

February 27, 2018
514-000.BD

City of Margate

Purchasing Division / Finance Department
Second Floor, City Hall

5790 Margate Boulevard

Margate, FL 33063

Reference:  Request for Qualifications
RFQ No. 2018-009
Water and Wastewater General Engineering Services

Eckler Engineering is pleased to respond to the above referenced Request for Qualifications. In
accordance with the published requirements, our response is inclusive of the following:

> One (1) original of the Eckler Engineering response dated February 27, 2018.
> Five (5) copies of the Eckler Engineering response.

The packages have been prepared along the guidelines established by the City of Margate and
[...]
experience in the planning, design, permitting and construction administration of water, wastewater
and reclaimed water projects for various municipal and private clients. These projects have
included master planning, design, permitting and construction monitoring of water distribution
systems, sanitary sewer collection and transmission systems, additions/rehabilitation of water
treatment plants, and reclaimed water treatment and distribution systems.

Omar Khan, P.E. is a Project Manager for Eckler Engineering with 11 years of experience in
design, permitting and construction administration of water, wastewater projects for numerous
municipal clients in the South Florida region. These projects include master planning, design,
permitting, and engineering services during construction for water and sewer infrastructure
projects.

Chase O. Dickinson, P.E. is a Project Engineer for Eckler Engineering with 6 years of experience
in design, permitting and assisting in the administration of engineering services during construction.
Lastly, Mr. Dickinson has experience in hydraulic modeling and ArcGIS

ELECTRICAL DESIGN ASSOCIATES, INC.

Lillian M. Reyes, P.E. is the chief electrical engineer for Electrical Design Associates, Inc. With
over 24 years of experience Ms. Reyes has worked on various projects in the public and private
sector. Ms. Reyes has experience in designing electrical power distribution for municipal systems,
water and wastewater treatment facilities, above and below ground distribution systems, lighting
systems for parks, roadway and industrial facilities, and security and fire alarm systems. Ms. Reyes
project management responsibilities encompass preliminary and final design, cost estimating and
construction/start-up services.

AVIROM & ASSOCIATES, INC.

Michael D. Avirom, P.L.S. established Avirom & Associates, Inc. in 1981. Mr. Avirom graduated
with a Business Administration Degree from Florida Atlantic University in 1973. He worked for a
large surveying firm for a number of years and became a Florida Registered Land Surveyor in
1979. His surveying expertise in boundary, aerial control, topography, bathymetric and
construction layout distinguishes him as a respected professional in the industry. His business
acumen has created the successful firm that Avirom & Assaciates is today.

SANDERS ELLIOTT STRUCTURAL ENGINEERING, LLC

Gene S. Sanders, P.E. has over 40 years of experience in structural design and construction of
high rise buildings, large scale commercial buildings, industrial plants, marine structures and water/
wastewater treatment/management systems. The water/wastewater treatment/management
systems include filter structures, chlorine contact basins, lime softeners, chemical feed buildings,
finish water clear wells, aeration structures, sludge thickeners, sludge digesters, backwash
recovery basins, pump stations and other miscellaneous hydraulic structures.



5321195 SulaauiSu] [BI19UID) J12IEMIISEAN PUE JDIBM

600-8T0Z DY
Hey) jeuoneziuedip wea] 3aford

" saAay ueyjn

3'd ‘uosunpIq aseyd

'3'd ‘s19pues auan {SElidEUOoNAISEIN '3'd ‘ueyy Jewo
SjoJjuo) \ uonejuawnisuj

Supsauidug jeandnas Suihaning usiseg sanpanaseu AN / Bunaauidu3 |eainds|y

‘BuneauiBug [einon. e
Tl .E‘O_m._m m_mrwmcmm QS f < siaauifug i Buginsuoy
3 auj ‘Gunaauibug sapiag

..m.n_.rctmEEm_.__ _.x se|8nogQ
Ja8euep 103load
Suusauidug soppd3

\ 4 s3au1bu3 (0 Dugnsuon S8
EDTRETVEET] IR WETFDE

18249) 1] BN 9M, Ja19501

11VOUVINI

A0 AdID

L—
Ll




Years of Experience
29

Education

ME, Environmental and
Waier Resources
Engineering, Florida
Atlantic University

BSCET, Civil
Engineering, Southern
incis University

AS, Architectural
Technology, Rend Lake
College

Professional
Registrations

Professional Engineer
Florida, 1996
Ohio - 2006

Affiliations

ASCE Broward Branch
Past President

AWWA

FWEA

WEF

Publications

WEF Committee to
update EPA Manual
Alternative Wastewater
Collection Systems
(EPA/625/1-91/024

Evaluation of a Magnetic
lon Exchange Resin to
meet DBP Regs at the

Village of Palm Springs,
Journal AWWA,

February 2004, Volume
96, Number 2

er Engineering, Inc.
qnsu{tfng Civil Engineers

Douglas K. Hammann, P.E.

Principal Engineer with 29 years of experience in the planning, design, permitting and
construction administration of water, wastewater and reclaimed water projects for various
municipal and private clients. These projects have included master planning, design,
permitting and construction monitoring of water distribution systems, sanitary sewer
collection and transmission systems, additions/rehabilitation of water treatment plants, and
reclaimed water treatment and distribution systems.

Project Experience

Experience
1989 - Present Eckler Engineering, Inc.

RAW WATER SUPPLY

Forest Hills Wellfield Rehabilitation, Coral Springs, FL

Eckler Engineering provided the evaluation, preliminary design, final design, bidding
assistance and engineering services during construction for the rehabilitation of the City of
Coral Springs existing Forest Hills Wellfield. The project is the fourth phase of rehabilitation
improvements to the City's existing raw water supply wells, per the recommendations of
the Utility System Master Plan Update, Eckler Engineering 2006 and the Raw Water Supply
System Evaluation Report, Eckler Engineering 2007. The general scope of improvements
for this project include: Abandonment of three (3) existing surficial aquifer wells; drilling and
development of two (2) 30" diameter, 180 feet depth surficial aquifer wells; casing cleaning,
screen cleaning, casing lining and re-development of five (5) existing surficial aquifer wells;
construction of new wellheads, pumping systems, controls, electrical and civil
improvements for seven (7) well sites.

Replacement Raw Water Supply Wells 3 and 4

These two wells were over 30 years old and needed to be replaced because there were
problems with the casing integrity. These wells were drilled and replaced with PVC casings
and stainless steel screens. New pumps and motors, wellheads, electrical, controls and
meters were also a part of the project.

POTABLE WATER TREATMENT/STORAGE

Water Treatment Plant Improvements, Okeechobee Utility Authority

Eckler Engineering is currently providing design services for surface water treatment plant
improvements for the Okeechobee Utility Authority. The improvements currently under
design includes the addition of a 3.0 MG prestressed concrete ground storage tank, new
high service pumps , new transfer pumps, new backwash pumps, addition of a new gravity
sludge thickener and improvements to the existing Actiflo system.

Water Treatment Plant Softening Evaluation, Okeechobee Utility Authority

Eckler Engineering provided engineering services to the Okeechobee Utility Authority
associated with the evaluation of water softening equipment at their two existing water
treatment plants. On-site pilot well testing of Ballasted Floculation/Softening (Actiflo®) and
Combination Cation/Anion exchange (MIEX Mico process) were completed. Eckler
Engineering evaluated fluctuating water quality parameters inclusive of hardness, turbidity
and color and compared water quality results with different water treatment processes.
After gathering and analyzing data, Eckler Engineering recommended to incorporate an
Actiflo® softening system at the ground water treatment plant. Other miscellaneous civil,
mechanical, structural, electrical and instrumentation system improvements have also been



Eckier Engineering, Inc,

Douglas K. Hammann, P.E. rr onsulting Civil Engineers
Project Experience cont'd :

recommended. At the surface water treatment plant, Eckler Engineering recommended various modifications/upgrades
fo the existing Actiflo® softening system.

Stock Island Pump Stations Design/Build Distribution and Back Pump Improvements, FKAA

Removal and replacement of existing potable water distribution pumps and drivers (electric and diesel) and ancillary
items such as VFD's and engine controls. Other miscellaneous items addressed included: piping, valves and meter
replacements; miscellaneous structural/architectural improvements; electrical and control modifications; and minor HVAC
improvements. Project delivery method was design/build.

MAWSS MIEX® Pretreatment System Review and Evaluation
Evaluation and review for the implementation of a magnetic ion exchange (MIEX® ) Pretreatment System, the existing
Mobile Area Water and Sewer Systems, 30 MGD H. E. Meyers Water Filtration Facility, and 16 MGD E. M. Stickney

Water Filtration Facility. The evaluations included the preparation of preliminary design documents and construction cost
estimates.

Reclamation of Nano Filtration Concentrate

Feasibility evaluation and preliminary design recommendations for the incorporation of magnetic ion exchange (MIEX®)
system for reduction of organic concentrations and color from nano filtration concentrate. The system was proposed for
the reclamation of the concentrate and returning of the effluent stream to the City of Boca Raton's existing conventional
lime softening filtration plant.

7.5 MGD MIEX Pretreatment System
Addition of a magnetic ion exchange MIEX Pretreatment System for removal of TOC from an Ohio River raw water supply

upstream of the City of Portsmouth, Ohio's existing water filtration plant. Project completed using design/build delivery
method.

Rehabilitation of Water Treatment Plants

Upgrading of the R. L. Pratt and Main Water Treatment Plants by adding a magnetic ion exchange (MIEX) system for
the removal of TOC and the conversion of the gas chlorination system to a sodium hypochlorite feed system at the Village
of Palm Springs. FICE Engineering Excellence Award Winner 2005. ACEC National Recognition Award, 2006.

Miscellaneous Water Treatment Plant Improvements, Phase lil, City of Coral Springs

Eckler Engineering provided the evaluation, preliminary design, final design, bidding assistance and engineering services
during construction for the Third phase of improvements to the City of Coral Springs existing 16.0 MGD lime softening
Water Treatment facility. The improvements follow the recommendations of the 2006 Ultility System Master Plan Update,
prepared by Eckler Engineering. The general scope of improvements included: New high service pump station; new
chemical storage and feed building (for Coagulant Aid, Hexametaphosphate, Ammonia and Fluoride); New plant wide
SCADA system and fiber optic network; New electrical feeder, distribution and VFD’s for the high service pump station;
modifications to the existing sodium hypochlorite feed system to convert from positive displacement pumps to low
pressure distribution; remodel of two story WTP administration building; yard piping improvements, civil site work,
instrumentation and control systems and electrical.

Miscellaneous Water Treatment Plant Improvements, Phase I, City of Coral Springs

Demolition of the previously decommissioned clearwell, replacement of the four (4) existing tray aerators and
rehabilitation of the existing aeration structure, construction of a new backwash water supply pump station with two (2)
new variable speed vertical turbine filter backwash pumps, removal/replacement of four (4) vertical turbine filter effluent
transfer pumps, removal/replacement of dewatering building roof, structural repair of steel column located in dewatering
building, removal/replacement of two (2) drum belt vacuum filter systems, miscellaneous yard piping improvements,
miscellaneous process instrumentation and controls, miscellaneous electrical work, sitework and restoration including
but not limited to asphalt paving, concrete sidewalks, earthwork, grading, sodding, and site cleanup, surface preparation
and painting including but not limited to interior and exterior surfaces, submerged steel and concrete, flooring, and piping.

Three Water Booster Stations, City of Coral Springs

Eckler Engineering, Inc. rehabilitated three (3) potable water boosters stations within the City of Coral Springs. The aging
booster stations required new mechanical, electrical and instrumentation equipment along with miscellaneous civil site
plan improvements. Each of the stations help sustain the design pressure within the distribution system.



‘Eckier Engineering, Inc,
;- Copsulting Civil Engineers

Project Experience conf'd

1.0 MGD Brackish Water R.O. WTP
Design/build services for the completion of a 1.0 MGD brackish water reverse osmosis water treatment facility. This facility

was incorporated into an existing site with an existing ground storage tank. The water is utilized for irrigation of the existing
Lost Tree Golf Club.

Douglas K. Hammann, P.E.

Water Treatment Plant Washwater Recovery Basin, City of Tamarac
Construction of the addition of a new filter backwash recovery basin complete with two decant basins, washwater recovery
pumping system, lime sludge removal pumping system, controls, electrical, and other miscellaneous improvements.

Water Treatment Plant Clearwell Addition, City of Tamarac
Construction of the addition of a new filter effluent clearwell complete with contact flow channels, transfer pumping
system, backwash supply pumping system, controls, electrical, and other miscellaneous improvements.

Miscellaneous Water Treatment Plant Improvements, City of Coral Springs

Engineering services for the preliminary design, final design, permitting, bidding phase, and engineering services during
construction for the rehabilitation of the filters, piping modifications, chemical feed addition, and other general repair to
an existing 16 MGD WTP.

New Lime Storage/Feed Facility, City of Coral Springs

Replacement of existing lime slurry storage and feed facilities including new 200 ton lime storage silo, 3 lime slaking
process trains, 3 lime slurry storage tanks, and 6 variable speed lime slurry feed pumps. This system is designed for the
provision of lime slurry addition to 4 existing Accelator softening units. The equipment and controls are located and
configured within a new CMU structure at the Coral Springs Water Treatment Plant.

Rehabilitation of Thickeners 1 and 2, City of Coral Springs

Eckler Engineering provided the evaluation, preliminary design, final design, bidding assistance and engineering services
during construction for the rehabilitation of two (2) existing lime sludge gravity thickeners. The two (2) existing 45 foot
diameter, 12 foot SWD thickeners were experiencing operational issues due to torque related structural fatigue and age
related maintenance. The overall scope of the project was the removal and replacement of the two (2) thickener
equipment mechanisms. The proposed design included increase of the torque resistance capability of the rake
mechanism, provision of additional maintenance access space to the thickener drive and lift components, new controls
and general structural/architectural repairs.

Master Plans

Utility system master plans for water, wastewater, and reclaimed water facilities for the Cities of Coral Springs (2),
Pompano Beach (2), Hillsboro Beach and Palm Springs (2}, Florida.

Big Cypress Water Repump Station

A new 400,000 gallon ground storage tank, repump station and sodium hypochlorite feed system for the Seminole Tribe
of Florida.

Ground Storage Tanks
Design, permitting and construction phases for prestressed concrete ground storage tanks for the Cities of Palm Springs

(0.75 MG), Pompano Beach (2.0 MG), Lauderhill (3.0 MG), Coral Springs (2.5 MG), Tamarac (2.0 MG), and Sunrise (4.0
MG).

POTABLE WATER DISTRIBUTION

Water Distribution, Reclaimed Water Distribution, Wastewater Collection and Wastewater Transmission Systems
Various systems throughout South Florida totaling in excess of 1,200,000 linear feet of mains.



"E'Iéler Eerr’ng, Inc.

Douglas K. Hammann, P.E. g 2 o Corsulting Gl Engineers

Project Experience cont'd

WASTEWATER COLLECTION/TRANSMISSION

Cudjoe Regional Wastewater Transmission System for the Outer Islands

This Design/Build project will convey wastewater from neighborhood lift stations located on Lower Sugarloaf Key, Ramrod
Key, Little Torch Key and Big Pine Key to the Cudjoe Key Regional Wastewater Treatment Plant. The transmission
system will consist of over nine miles of buried, slip-lined and horizontal directional drilled pipe. The system will also
include eight bridge crossings and three, 10 foot diameter wet well master pump stations with biological odor control.

Sanitary Lift Stations
Preliminary design reports, design, permitting and construction services for the rehabilitation of 250+ existing sanitary lift
stations for the Cities of Coral Springs, Palm Springs, Delray Beach, Hypoluxo, Sunrise, and Pompano Beach, Florida.

Rehabilitation of Master Pump Station
Design, permitting and construction phase for the Rehabilitation of Master Pump Station Number 21 for the City of
Pompano Beach, Florida. Triplex wet pit/dry pit operation with an average daily influent flow of 3,600 GPM (5.0 MGD).

Water Distribution, Reclaimed Water Distribution, Wastewater Collection and Wastewater Transmission Systems
Various systems throughout South Florida totaling in excess of 1,200,000 linear feet of mains.

VACUUM SANITARY COLLECTION SYSTEMS

Islamorada Wastewater Collection and Transmission

This Design/Build/Operate project will convert the Village of Islamorada's current wastewater collection system from
septic tank treatment to vacuum sewer and low pressure systems. E/One grinder pumps and vacuum pump stations will
serve over 2,000 equivalent dwelling units on Plantation Key and Lower Matecumbe Key. This system will convey
wastewater from these service areas to the Key Largo Water Treatment District's Regional Treatment Plant.

Wastewater and Stormwater Management System Improvements

Design/build project completed for the Ponte Vedra, Florida Municipal Service District under contract with JEA. Project
consisted of 45,000 feet of vacuum main, 350 vacuum service pits, a vacuum pump station, and biological odor control
for a high heat direct air system.

Vacuum Sanitary Collection System
Vacuum sanitary collection system for the Town of Hypoluxo. This system included a vacuum pump station, 4,000 liner
feet of various diameter vacuum mains, 50 vacuum pits for 72 connections and approximately 40 linear feet of force main.

Vacuum Sewer Extension

The vacuum sewer extension for Nelson Drive and Prairie Lane. This system was an expansion to the previous YMCA
Vacuum Sewer project. The expansion included 1,450 linear feet of vacuum main and 23 vacuum pits.

YMCA Vacuum Sewer System Improvements
The YMCA Vacuum Sewer Project for the Village of Palm Springs. This system included a vacuum pump station, 25,000
linear feet of various size vacuum lines, 210 vacuum pits with approximately 400 connections.

Islamorada, Village of Islands, Florida, Middle Plantation Key Vacuum Collection System
Provision of 30%, 60%, 90%, and QA/QC. Project review for Program Manager, Hazen and Sawyer. Review covered
the vacuum collection system, vacuum station, and transmission system.

10th Avenue North Vacuum Sewer System

This third vacuum sewer collection system for the Village of Palm Springs contains 13,500 linear feet of pipe and 162
vacuum valves for over 200 customers.



‘Eckler Engineering, Inc.

Douglas K. Hammann, P.E. (Y SR g v s

Project Experience cont'd

Marilyn Drive Vacuum Sewer System

The Marilyn Drive Vacuum Sewer Project for the Village of Palm Springs. This project included a vacuum pump station,
5,000 linear feet of various size vacuum mains, 42 vacuum pits for approximately 100 connections. The system is
designed to be expanded to approximately 80 vacuum pits and 200 connections.

Phillippi Creek Septic System Replacement Program
This project was a hybrid of conventional gravity sewer, low pressure sewer and vacuum sewer. Eckler Engineering

provided QA/QC for Area A consisting of approximately 25,000 linear feet of vacuum main and approximately 500 vacuum
pits.

Vacuum Sewer Collection System Service Area “B”
This vacuum sewer collection system, located in Key Largo, Florida, included more than 60,000 linear feet of pipe, served

in excess of 1,100 homes, and cost more than $8.5 Million. The project was constructed in six phases and completed in
2010.

Vacuum Sewer Collection System Service Areas “E” and “F”
This vacuum sewer collection system, located in Key Largo, Florida, included more than 70,000 linear feet of pipe, served
in excess of 1,250 homes, and cost $7.5 Million. The project was constructed in eight phases and completed in 2010.

Rockridge Vacuum Sewer System, Indian River County Utilities

A vacuum sanitary sewer system designed for the collection of wastewater along the streets within the Rockridge
Subdivision. This project required the construction of approximately 20,000 linear feet of vacuum sewer piping complete
with approximately 210 valve chambers and all necessary surface restoration. The project also included a vacuum pump
station and force main from the vacuum pump station to the force main system (along existing surveyed routes or cost
must be modified). Plans for removing the existing low pressure system from service was also included.

WASTEWATER TREATMENT

MBR System and RO System Improvements, North Key Largo Utility Corporation

Removal and replacement of the submerged membrane units from existing membrane bioreactors 1 and 2. Consolidation
of submerged membranes and repurposing existing membrane bioreactors 3 and 4 to function as peak flow treatment
capacity or digester/thickening during average flow conditions. Overall capacity of the existing reverse osmosis (RO)
irrigation water production facility was expanded from 1.274 MGD to 2.039 MGD. Six additional RO pressure vessels and
isobaric energy recovery units were added to each RO train. This allowed the capacity increase of 60% with an overall
pumping horsepower reduction of 6%. Project included engineering services to complete a major WWTP permit
modification and modify the capacity of two Class V injection wells.

Service Area 5 WWTP MBR Upgrade, Marathon, FL

Removal and replacement of the submerged membrane units from three existing membrane bioreactor basins. Project
included engineering services to complete a minor revision to the facility operation permit. Project completed using
design/build delivery method.

PSEN-13-03 Odor Control at the Wastewater Treatment Plant, City of Pembroke Pines

This was a design-build project that provided engineering services to improve parts of the existing wastewater facility.
Eckler Engineering, Inc. was responsible for the structural, electrical, instrumentation and civil design associated with the
incorporation of odor control and headworks building improvements. The scope of improvements for the odor control
included a new two stage wet chemical scrubber system and new odor control misters. Improvements to the headworks
building included removing and replacing bar screens, vortex grit separators, shaftless grit classifiers and wash presses.
The scope of services also included analyzing hydraulic issues within the headworks building in terms of flow
measurements through the system'’s parshall flumes.

Aerobic Sludge Digester

Design, permitting and construction phases for a new primary sludge digester for South Broward Utility's existing
wastewater treatment plant.



S Eckier Engineering, Inc

DOUgIaS K. Hammann, P.E. @:}’@hsﬂ!ﬁng_mEngineers

Project Experience cont'd

Mariposa Development WWTP

Project consisted of the preliminary design of a 3.0 MGD facility for the Mariposa Development in Putnam County. The
facility included a low lift pump station, aerated equalization basin, headworks, membrane bioreactors, disinfection basin,
1Q water pump station, aerobic digester, waste sludge pump station, blower/chemical building and odor control. Final
design and construction not completed.

RECLAIMED WATER

Effluent Reuse Facility
A 2.5 MGD effluent reuse facility for the City of Pompano Beach, Florida. This project included filters, disinfection,

pumping and a 2 MG ground storage tank which won the 1989 Portland Cement Association Award of Excellence for
"Distinguished Architectural Treatment of Prestressed Concrete Tank Construction".

Reclaimed Water Production Facility Expansion

Expansion of existing 7.5 MGD facility to 17.5 MGD for the City of Boca Raton. The project was inclusive of new tertiary
filtration, new NaOCIl and coagulant storage/feed systems, contact basin modifications, new reclaimed water transfer
pumps and demolition of existing facilities.

Influent Screening Modifications, City of Pompano Beach Reuse Water Treatment Plant

Removal and replacement of existing step screen(s) with new 3 mm perforated plate screen(s), new screenings washing
compactor, modifications to existing channels to facilitate screen system revisions, new control systems and electric for
the 7.5 MGD facility.

Reclaimed Water Treatment Facility Expansion, City of Pompano Beach
Expansion of existing 2.5 MGD facility to 7.5 MGD. The project was inclusive of new tertiary filters, new low head
residential pump station, new chemical building, new 4.0 mg storage tank and support system improvements.

Water Distribution, Reclaimed Water Distribution, Wastewater Collection and Wastewater Transmission Systems
Various systems throughout South Florida totaling in excess of 1,200,000 linear feet of mains.

DESIGN/BUILD PROJECT DELIVERY

Stock Island Pump Stations Design/Build Distribution and Back Pump Improvements, FKAA

Removal and replacement of existing potable water distribution pumps and drivers (electric and diesel) and ancillary
items such as VFD's and engine controls. Other miscellaneous items addressed included: piping, valves and meter
replacements; miscellaneous structural/architectural improvements; electrical and control modifications; and minor HVAC
improvements. Project delivery method was design/build.

Service Area 5 WWTP MBR Upgrade, Marathon, FL

Removal and replacement of the submerged membrane units from three existing membrane bioreactor basins. Project
included engineering services to complete a minor revision to the facility operation permit. Project completed using
design/build delivery method.

PSEN-13-03 Odor Control at the Wastewater Treatment Plant, City of Pembroke Pines

This was a design-build project that provided engineering services to improve parts of the existing wastewater facility.
Eckler Engineering, Inc. was responsible for the structural, electrical, instrumentation and civil design associated with the
incorporation of odor control and headworks building improvements. The scope of improvements for the odor control
included a new two stage wet chemical scrubber system and new odor control misters. Improvements to the headworks
building included removing and replacing bar screens, vortex grit separators, shaftless grit classifiers and wash presses.
The scope of services also included analyzing hydraulic issues within the headworks building in terms of flow
measurements through the system’s parshall flumes.



" Eckler Engineering, Inc.

DOUglaS K. Hammann, P.E. @ | Consulting Civil Engineers

Project Experience cont'd

7.5 MGD MIEX Pretreatment System

Addition of a magnetic ion exchange MIEX Pretreatment System for removal of TOC from an Ohio River raw water supply
upstream of the City of Portsmouth, Ohio's existing water filtration plant. Project completed using design/build delivery
method.

Islamorada Wastewater Collection and Transmission

This Design/Build/Operate project will convert the Village of Islamorada's current wastewater collection system from
septic tank treatment to vacuum sewer and low pressure systems. E/One grinder pumps and vacuum pump stations will
serve over 2,000 equivalent dwelling units on Plantation Key and Lower Matecumbe Key. This system will convey
wastewater from these service areas to the Key Largo Water Treatment District's Regional Treatment Plant.

Cudjoe Regional Wastewater Transmission System for the Outer Islands

This Design/Build project will convey wastewater from neighborhood lift stations located on Lower Sugarloaf Key, Ramrod
Key, Little Torch Key and Big Pine Key to the Cudjoe Key Regional Wastewater Treatment Plant. The transmission
system will consist of over nine miles of buried, slip-lined and horizontal directional drilled pipe. The system will also
include eight bridge crossings and three, 10 foot diameter wet well master pump stations with biological odor control.

Wastewater and Stormwater Management System Improvements
Design/build project completed for the Ponte Vedra, Florida Municipal Service District under contract with JEA. Project

consisted of 45,000 feet of vacuum main, 350 vacuum service pits, a vacuum pump station, and biological odor control
for a high heat direct air system.

1.0 MGD Brackish Water R.O. WTP
Design/build services for the completion of a 1.0 MGD brackish water reverse osmosis water treatment facility. This facility

was incorporated into an existing site with an existing ground storage tank. The water is utilized for irrigation of the existing
Lost Tree Golf Club.

STUDIES/PLANS

Master Plans

Utility system master plans for water, wastewater, and reclaimed water facilities for the Cities of Coral Springs (2},
Pompano Beach (2), Hillsboro Beach and Palm Springs (2), Florida.

Water Use Permits

Water Use Permit Renewals with the South Florida Water Management District for the cities of Coral Springs, Tamarac,
Palm Springs, Pompano Beach, and the North Key Largo Utility Corporation.

1988 to 1988 Black and Veatch

Mr. Hammann was a design engineer with the environmental division for land reclamation projects. His duties included
access road design, site grading and drainage, embankment design, earthwork estimating and resident project
representation.



Years of Experience
10

Education

B.S.C.E., Florida Atlantic
University, 2007

Professional
Registrations

Professional Engineer
Florida, 2012

Affiliations

ASCE

* Eckler Engineering, Inc.

Omar Khan, P.E.

n‘su{;ing CGivil Engineers

Mr. Khan graduated from Florida Atlantic University in December 2007 and has been
working with Eckler Engineering ever since. He has performed project engineering and
managerial duties on a wide array of infrastructure improvement projects. Some of the
projects include the rehabilitation of wastewater pump stations, new water mains, force and
gravity sewer mains, booster station modifications, and Consumptive Use Permits.

Project Experience

2007 - Present Eckler Engineering, Inc.

RAW WATER SUPPLY

Forest Hills Wellfield Rehabilitation, Coral Springs, FL

Eckler Engineering provided the evaluation, preliminary design, final design, bidding
assistance and engineering services during construction for the rehabilitation of the City of
Coral Springs existing Forest Hills Wellfield. The project is the fourth phase of rehabilitation
improvements to the City’s existing raw water supply wells, per the recommendations of
the Utility System Master Plan Update, Eckler Engineering 2006 and the Raw Water Supply
System Evaluation Report, Eckler Engineering 2007. The general scope of improvements
for this project include: Abandonment of three (3) existing surficial aquifer wells; drilling and
development of two (2) 30" diameter, 180 feet depth surficial aquifer wells; casing cleaning,
screen cleaning, casing lining and re-development of five (5) existing surficial aquifer wells:
construction of new wellheads, pumping systems, controls, electrical and civil
improvements for seven (7) well sites.

POTABLE WATER TREATMENT/STORAGE

Miscellaneous Water Treatment Plant Improvements, Phase Ill, City of Coral
Springs

Eckler Engineering provided the evaluation, preliminary design, final design, bidding
assistance and engineering services during construction for the Third phase of
improvements to the City of Coral Springs existing 16.0 MGD lime softening Water